
INTRODUCTION & DEMO

Structured content 
authoring made easy
We let subject matter experts create, edit 
and review mission-critical documents. 
Flawless, fast and efficient.



About us



• Founded in 2014
• Based in The Hague , The Netherlands

We make it easy for everyone to create, 
edit and review structured content.



About us

Featured Customers



In Aviation, Publishing, Legal, Finance, 
Standardization, Technical documentation, 
Government and Life sciences.





single source, multi channel publishing. Automated formatting, 
dynamic publishing, personalization. 

Efficiency: 

adaptable and configurable content. Fine-grained content, 
semantic tagging, metadata, variables and conditions.

Versatility:

content quality and consistency. Content re-use vs copies, 
single-source, schemas and templates.

Compliance: 



Partners



Worldwide partner 
network for 
implementation and 
support services.

Technology partners 
in (C)CMS, publishing 
and semantic 
technologies.





Industries



Technical 
Documentation





Standards and 
regulatory





Government





Publishing





Life sciences



SmPC: structure and content

1. Name of the medicinal product

2. Qualitative and quantitative composition

3. Pharmaceutical form

4. Clinical particulars

4.1 Therapeutic indications

4.2 Posology and method of administration

4.3 Contraindications

. . . .

. . . . 



Architecture & 
Deployment



Typical Deployment



(C)CMS Channels



Fonto configuration



Editor Core

Content Schema

Custom XML schema or 
industry standard.

Author Experience

Highly flexible 
configuration.

Systems Integrations

Integration with (C)CMS 
and workflow, APIs.

Services and Extensions

Content quality services, 
custom features.

• Real time schema validation
• User friendly content view



• Latest Fonto version
• Stable APIs, Fonto developers tools
• Configuration files + example configs
• Schema conversion and build-tools

Configurable Fonto
Software Development Kit



• Templates and Settings replace schema
• Component based authoring
• Data inclusion, variables
• Document generation; Word & HTML

Standard Configuration



Fonto
product family





Custom 
implementations



PHASE 01

Initial configuration

Optimizing authoring experience

Specific requirements

PHASE 02

Connect to (C)CMS



Developer Tools



• Technical support
• Ticketing system
• Training material

Documentation Portal



Client-driven  product 
development



Requirement can be met by configuration

Requirement can be met by developing an extension on top of existing public APIs

Request Fonto to provide new / adapted public APIs in a future release

Request Fonto to develop a new product feature in a future release



Connect with us on:

LinkedIn

Twitter

Fonto.co

https://www.linkedin.com/company/fonto
https://www.twitter.com/fontoxml
http://fonto.co/

